®
RDE:
] 7

Spare part list for B1200

No Part name Chinese name Specification | Q'ty| Material | price
1 [nameplate trademarks T 2

2 |screw FSLIRET M4*40 1

3 |screw =23 (AWiEET ST4.2*45 2

4 |casing cover == 1 [PA6+GF30
5 |an outlet pipe HaO 1

6 |o-ring Ol 28*9 1

7 |dust cover 45 1

8 |screw FSLIRET M5*16 1

9 |screw =23 AWEET ST4.2*16 12

10 |aluminum fan blade $BXA 1

11 |center cover fhial= 1

12 |bearing RIAEREHAE 6000-2RS 2

13 |armature EF 1

14 |break wind ring EX B 1 |PA6
15 |[scraper seal TN 1

16 |screw =23 AWEET ST5*45 2

17 |the handle cover Fi= 1 [PA6+GF30
18 [stator EF 1

19 [housing M 1 |PA6+GF30
20 |[screw =23 AWEET ST4.2*14 3

21 |cord clip EB45EHR 1

22 |switch = 1

23 [rubber sleeve BArE 1

24 |cord =2E53 1

25 [small pulley INTEED 1

26 |belt wheel cover panel SRR 1

27 |belt wheel cover TS 1

28 |screw FSLIRET M4*14 12

29 |carbon brush Vsdill 2

30 |carbon brush cap == 2

31 |brush holder RIE 2

32 |driving belt RIES 1

33 [nut [ES M10 1

34 |big pulley Kk 1

35 [gear box cover HierEs 1

36 [bearing R AR 6200-RS 1

37 |circlip for shaft T FESE P12 2

38 |gear K&k 1

39 |gear shaft st 1

40 [key i 4*4*8 1

41 |after the shaft a5 1

42 [needle bearing TRETHIR HKO0810 1

43 |copper bush HE 15*21*14 1

44 |needle bearing TRETHHA HK1512 1

45 |rack Nz 1

46 |bearing PESTARS e IS 6001-2RS 3




47 |the rear wheel 5t 1
48 |nut M12-left 2R M12-left 1
49 |pressure spring ES3EE 1
50 |the front wheel rack BEZR 1
51 [front cover BIE=R 1
52 |abrasive belt b 1
53 |front wheel rack torsion spring |Bi%CZRhI 58S 1
54 |the front wheel drive shaft BUECIREN4M 1
55 |[the front wheel B 1
56 |porcelain plate BEEEMR 2
57 |bulkhead =Y 1
58 |screw BSLIRET M5*10 1
59 [flat washer SFHEE ®12.1*d24*05 | 2
60 |floor layering JERtRIES: 1
61 |graphite cloth bottom AEEIR 1
62 |cylidrical pin screw IR R M6*®5*38 1
63 |rubber mat BEHh 1
64 |adjust the spring VERREEES 1
65 |[flat washer SFHEE ®16*P22*0.5 1
66 |adjust the handwheel BHER 1
67 [the front handle BIMEWR 1 |PA6+GF30
68 |[the front handle cove EIER RS 1 |PA6+GF30




